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IBUPROFEN 
• Choose Advil, Motrin, or generic ibuprofen 
• Do NOT use ibuprofen products in babies less than 6 months 
• Ibuprofen may be given every 6 hours 

 

WEIGHT 

(pounds) 
ORAL DROPS 

50mg/1.25ml 

SUSPENSION 

100mg/5ml 

CHEWABLE 

TABLETS 

50mg 

CHEWABLE 

TABLETS 

100mg 

JUNIOR 

CAPLETS 

100mg 

CAPSULES 

200mg 

12-17 1.25 ml ½  tsp 
 
 

 
 

 
 

 
 

18-23 1.875 ml ¾ tsp 1 ½ tab  
 
 

 
 

24-35 2.5 ml 1 tsp 2 tab 1 tab 
 
 

 
 

36-47 
 
 1 ½ tsp 3 tab 1 ½ tab   

48-59 
 
 2 tsp 4 tab 2 tab 2 cap 1 cap 

60-71 
 
 2 ½ tsp 5 tab 2 ½ tab 2 ½ cap 1 cap 

72-95 
 
 3 tsp 6 tab 3 tab 3 cap 2 cap 

> 95  4 tsp 8 tab 4 tab 4 cap 2 cap 

 

ACETAMINOPHEN  
• Choose Tylenol or generic acetaminophen 
• Acetaminophen may be given every 4-6 hours, not to exceed 5 doses in 24 hours 
• Always use the dosing device that came with the package, and follow label instructions. 

 

WEIGHT 

POUNDS 

CHILDREN’S or 

INFANTS’ 

SUSPENSION 

160 mg/5 mL 

CHILDREN’S 

CHEW TABS 

80 mg each 

JR STRENGTH 

CAPS 

160 mg each 

ADULT CAPS 

325 mg each 

6-11 
 

1.25 mL 
 
 

 
 

 
 

 
12-17 2.5 mL 

 
 

 
 

 
 

18-23 3.75 mL 
 
 

 
 

 
 

24-35 5 mL 2 tab 
 
 

 
 

36-47 7.5 mL 3 tab 
 
 

 
 

48-59 10 mL 4 tab 2 tab 1 tab 

60-71 12.5 mL 5 tab 2 ½ tab 1 tab 

72-up 15 mL 6 tab 3 tab 2 tab 

 


